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UN38.3 Test Summary

NI

812100000219124

KI5 B Company information

o HIRFEEEMN I M)EBRAT Mahr Precision Metrology (Suzhou) Ltd.
?ﬁf‘ﬁﬁi Ml Tl il X F74T B 399 2 No.399, Su Hong Zhong Road, Suzhou, 215122,China
onsignor
0512-62585820 hardy.zhang@mahr.com www.mahr.com
¥ ehin KEFERBEABERAST Xinxiang City Yuanda Electric Source Stock Co., LTD
e 7 B 3y FemEFH AT RX KIERE Huoju Park , Xinxiang Economic Development
Manufacturer Technology District, Henan Province, China
03737760017 chy_tj@163.com www.yuandapower.com/ |
M TREAMA FRA S Shanghai Institute of Chemical Industry Testing Co., Ltd. |
ry 2
W3R By FE. Eig X B4 345 55, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery(@ghs.cn www.ghs.cn = E
Hiif5 B Battery information /.
K ; fim i
Name it = Brand / v
TR SRR AT £ g
Type LEoo0254P Original tested type | / |
= wie [l Gk B
RBEE(Y) 72 g 11.5Ah 82.8Wh
Nominal voltage Capacity/energy
i T AR T T A5 () , s
Description Rechargeable Li-ion battery Li content A
Bk ke) 0303 5T EEBFERIE Blue
Mass ) Appearance plastic film shell
FUR/E B Test information
FERERS oy [t
Original test report No. AU LEN, | Dat_e_(')t;test report U2103%08
EAE (ot ek iz m g Rl s e F A
B % 38.3 & UNITEDNATIONS "Recommendations on the  ST/SG/AC.10/11/Rev.6/Ame
Test standard TRANSPORT OF DANGEROUS GOOI3S" Manual of nd.1
Tests and Criteria 38.3
T.1 B EERL N } T.2 BENR N
Altitude simulation Frif Passed | Thermal test At Passed
)13 = =
T.5 AR B N T6 #E N
External short circuit &% Passed Impact Fi# Passed
T ERE A T.8 SR R A
Ol &4% Passed Forced discharge &% Passed
3833 / 383.3(g) /

e TR A R A

www.ghs.cn




¥£5: B/ Sample Picture

MAHRFEREE (X T BREADEH VBN B KRB MFAT M)
ST/SG/AC.10/11/Rev.6/Amend.138.3 #7 #E %£ 3K . The tested samples meet the

Coﬁlﬁiom requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual o and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3 A_L::\\B::d\

BE /
Remark
o iy
% =
%4 Signature ./0 A *®
B4 Title
Bl 5 TF2J Vice chief engineer

SIS ERY:243617-
Rkl GE TR A
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Test Report

AL AR . HERIE 18650 254P 7.2V 11.5Ah 82. 8Wh
Name of Sample: /
el DIRREE R GRMD HRAF

Consignor: %

., Ltd.
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:l:i el 18650 284P 7.2V 11.5Ah 82. 8Wh
B4 AR Chinese
Name of Sample X /
English
Hm%kg 1120120630
Sample No.
Al in TRBHERK G BRAR
Consignor /
A FE$lG i & MoK R RAT
Manufacturer /
g BB LTRSS RBAETF D
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
FE AR BEA R TR R aimi e By IR HEF I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
= =]
JraIA T WIS
ppearance Blue Plastic film shell
HSdEd 8 9020-19-25 it 8 4 2021-02-02 ~ 2021-03-03
Accepted Date Test Date
A% 8 B RERRL R IR A ; ity s AME S B T AR AT
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
R, ZREREERAE ST R RYERMNELD W ARET M)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3¥rifEZEK.
o= The sample has passed the test items of UNITED NATIONS “Recomfnentationislghy the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria £TASEYAC. 10/11/RE¥76
Conclusion Amend. 1 38.3 8
ARAM (Date): 2 ‘Jt‘i‘ft_i-,_fi:f-g:s_ Y ;
ey T 7% 4 ey 4l Rechargeable Lithium Battery. / . Vi /
Comment \\\%
EXR NoA RN / R B S A
Consignor 215021
Address Post Code
o " 12 F ’Fh% %) @,ﬁ
Approver: "b - Checker: Compiler:
BR%

Title:

B & T#2IT (Vice chief engineer)
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5 Stordand reaaroment of Th SmEER | AL | &
No Name of Test anaard requirement or e T tR |t C | . R K
‘ ltems Clause Number of Standard est nesu onclusion St
AR CCTEREDERNEUT RIRRER
AR AT ST/SG/AC. 10/11/Rev. b Amend. 1 38.3 | EH# 1
1 . BT 1 . : Ak
Altitude UN Manual of Tests and Criteria See Appendix 1 n#’% /
. . Passed
simulation ST/SG/AC. 10/11/Rev. 8 Amend. 1 Section
38.3 Test T.1
AR LT RERIEHNARINT s
0 Sl ﬁ;;?ljz ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | HLB % 2 ot
152%= T IS o - /
Thermal test UN Manual of Tests and Criteria See Appendix 2 P;ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
BLEE ol st R mis
ﬁﬁ] m%égﬂﬂ‘» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | BLItE 3
3 . . RT3 : e /
Vibration UN Manual of Tests and Criteria See Appendix 3 PE;;Séd ’
ST/SG/AC. 10/11/Rev. 8 Amend. 1 Section
38.3 Test 7.3
Ife «J&Tfﬁlivéif‘?%ﬁ?fﬁﬁﬂ‘lﬁii'g BRUGFIER
ek ’ﬁ: JiEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LR 4
4 Shock 4T, 4' " . See Appendix g /
UN Manual of Tests and Criteria Passed
ST/S6/AC. 10/11/Rev. 8 Amend. 1 Section
38.3 Test T.4
BAR GVl BuBRin it RRAk
%ﬁ% {&;}j”}j» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 /H‘L[ﬁ“ﬁ 5
5 AT 5 ; &
Ex'terr.lal ?hort UN Manual of Tests and Criteria See Appendix 5 P;ﬁd /
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section ;
38.3 Test T. 3
B [ LT R STE M BB Wi R
Gy HEFMY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W= 6
hpA
6 Impact AT, 6 ] o See Appendix 6 Tk /
pac UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
WA B COCTEr i iD RBRy
] HEFAY ST/SC/AC. 10/11/Rev. 6 Amend. 1 38.3 | gk 7
7 RIRT. 7 ; A /
Overcharge UN Manual of Tests and Uriteria See Appendix 7 P;siged '
ST/SG/AC. 10/11/Rev. 6  Amend. | Section
38.3 Test T.7
BAE OLTAREYERMEIE RRARR
W HETHE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WL 8
8 . HRIET. 8 . A
Forced discharge |ux wanual of Tests and Criteria e Appendia 8 P;sﬁc /
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.8
R R A4 FBHRE 1 20°C-22°C; FRETRRE /%
Test Environment Ambient temperature:20°C-22°C;Ambient humidity:/%
Condition
R B /
Test ltem
A EREHL . _
Subcontracted Test SaxRE | L& / ¥R % /
Condition Subcontracted | Name Post Code
Laboratory Mo bk / 4,1E /
Address Tel
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A% . BRAE LA | R
No. Name of Test Items | Altitude simulation
Y YN ¥ 1A
. & i o f 2 1o
**u‘,a #nan’k,ié 7&?5‘] Before ﬁL)éA er )ﬁ'g‘#ﬁlk %IJ/.%EEE- —ﬁ:—’f@a
%5 Sample Status Fi& |FAbE| FE | FHBEE | MassLoss| Residual |
Sample Mass oCcVv Mass oCcvV OCV  |Other
No. /g Y /g AY% % /% Event
001 | joetrnm®®h o | 39179 8.30 | 391.79 | 8.30 0.00 | 100.00 | ©
002 | joeoromERE | 39241 8. 31 392.40 | 8.30 0. 00 99.88 | ©
003 | joulcmERD o | 391.66 8. 31 391. 62 8.31 0.01 100.00 | ©
004 | joorn®Rh | 390.85 8.30 | 390.85 8. 30 0.00 | 100.00 | ©
005 | jpoiomEn® | 39135 8.30 | 391.34 | 8.30 0.00 | 100.00 | ©
006 | peaicE Rl | 391.70 8.30 | 391.68 | 8.30 0.01 | 100.00 | ©
007 | pedtYemERE | 391.36 8. 31 391.36 | 8.30 0. 00 99.88 | o
008 | iRt | 39250 8. 31 392. 49 8. 30 0. 00 99.88 | ©

N . -{This space intentionally
AT left blank

£ii: LR V-IRA DRtk R-2KE F-RXK -k, RARA. LHAK. LEKE. LR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) BRTE LA | AR
No. Name of Test Items Thermal test
N Ty
. . KIFT Bef b6 ARt o 4=
#ao|  Hans |[omf Bel KBE A | 5545 k| #1400 b
%5 Sample Status RE |FHELE RE FF 34, JE | Mass Loss| Residual A&
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g AV 1% /% Event
1CYCTE 2T r
001 | joerrent | 39179 8.30 | 391.62 | 8.21 0.04 | 98.92 | o
002 | joeroEERm | 392.40 8. 30 392. 20 8. 21 0.05 98.92 | ©
003 | oeircmERb o | 39162 8. 31 391. 51 8.21 0.03 98.80 | o©
004 | oeiiorERd | 390.85 8.30 | 390.73 | 8.20 0. 03 98.80 | o
005 | jlccmes | 39134 | 830 | 39122 | 8.21 0.03 | 9892 | o
006 | e lcicmene | 39168 | 830 | 39L.57 | 8.20 0.03 | 98.80 | o
007 | ppocremERn | 391.36 8.30 | 39119 | 8.21 0.04 | 98.92 | o
008 | ppictCmERM o | 392.49 8.30 | 392.38 | 8.21 0.03 98.92 | o
y\—FéEThis space intentionally

Sk LR VR4 DA R-AKEL F-RK 0-RMR. LRA. AMK. AR, LAeX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 ¥R A B L AR #=3)
No. Name of Test Items | Vibration
X ISAT X oo
S HokA XIS A] Before XA JE After FRERE|HEEE b,
%5 Sample Status RE FRUE| FE FF 34, /& | Mass Loss | Residual WE
Sample Mass oCcvV Mass ocv ocv Other
No. /g A% /g Y% /% /% Event
001 | |oeircmEnt o | 891.62 | 8.21 391. 79 8. 20 0.00 | 99.88 0
002 | jeivemate | 89220 | 821 392. 37 8. 20 0.00 | 99.88 0
003 | ecememe | 39151 | 8.21 391.64 | 8.20 0.00 | 99.88 0
004 | geirmarh o | 39073 8.20 390.82 | 8.20 0.00 | 100.00 | o
005 | L lXererh | 39122 | 821 | 3934 | 8.20 0.00 | 99.88 | o
006 | llioEEEL | 39157 | 8.20 | 391.65 | 8.20 0.00 | 100,00 | ©
007 | pponcremeRn | 39119 | 8.21 391. 36 8. 20 0.00 | 99.88 0
008 | picicmERl o | 39238 | 8.21 392.49 | 8.21 0.00 | 100.00 [ o
JT?" This space intentionally

Biz. LR V-iRA DMK R-KE PRk 0-RMIAE. RRA. AMAK. MK LRX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i A AR B L AR M
No. Name of Test Items Shock
A AL a1
2 - &g | FREE RE F3%-4, /& | Mass Loss | Residual %
E N Sample Status
Sample Mass ocv Mass ocv OCV | Other
No /g A% g Y % % Event
001 | oeiiemame | 30179 | 820 | 391.76 | 8.19 0. 01 99.88 | o
002 | ecremeR | se2.37 | 820 | 392.35 | 8.20 0. 01 100.00 | o
003 | jolSCEERE | 39164 | 820 | 391.66 | 8.20 0.00 | 100.00 | o
004 | joenmERR | 390.82 | 8.20 390.84 | 8.19 0. 00 99.88 | o
005 | gaeroresrt | 39134 | 820 391.37 | 8.20 0. 00 100.00 | o
006 | pparmehi | 39165 | 8.20 391.67 | 8.19 0. 00 99.88 | o
007 | gpacicmER® | 391.36 [ 8.20 391.38 | 8.20 0. 00 100.00 | o
008 | g ?il | 392.49 | 821 392.46 | 8.20 0.01 99.88 | o
J—FES ]_‘Ihis spa]ceeftinbtleanntkioﬂal'l ¥

£i. LR V-RA D-ME4R R-RE P-RXK 0-AMRE. LBER. LBk, L. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sal 5 RRAE LA | Sk -

No. Name of Test Items External short circuit
Y 2 MR A HRRBRHRAL EaLE
Sample No. Sample Status Max. Extem/z?%:Temperature Other Event

002 lc&écggﬁjr\ f?;;tli“ged 56. 5 0

003 LCYC Fotly dharged 6.3 .

005 J501C Periy aharged 56. 4 .

006 2503"?&%? Zgiged 57.8 0

007 25C3?}C;5ﬁ§§1§ged 95. 1 o

008 2501C. Feay oharged 57. 4 5
211:§§E3 This space intentiomally left

blank

#iE: DR R-2REL F-RK 0-LMA. AKX, RAA.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Sad 6 RARE 24 | iE
No. Name of Test Ttems Impact
* 2 2 g
i HRRA M#;ﬂ?@ﬁm/mg;u LS
Sample No. Sample Status ax. bx em/atc emperature Other Event

10YC 50%%fE

009 1CYC 50% Capacity 22.1 0
1CYC 50%%cH

o1o 1CYC 50% Capacity 21.8 0
1CYC 50%%0H:

ol 1CYC 50% Capacity 66. 6 0
1CYC 50%7% 5

o1 1CYC 50% Capacity 47. 4 0
1CYC 50%%5 , .

013 1CYC 50% Capacity 22.5 0
25CYC 5047 ¥

014 25CYC 50% Capacity 22.0 o
250YC BOZER

oL 25CYC 50% Capacity 49.1 o
25CYC BONAE —

o6 25CYC 50% Capacity 31.1 0
25CYC 5047t =

o 25CYC 50% Capacity 25. 4 0

J =00 =
018 25CYC 50%ZE® 05 7 5

25CYC 50% Capacity

U\Télﬁ This space i.nbtle;ntkionally left

£iE: Dk F-RK 0-RAR. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% : WA LA | LI
No. Name of Test Items | Overcharge
o5 RS HuR
Sample No. Sample Status Other Event

1ICYCHE A AR

019 1CYC Fully charged ©
1CYCTEA T L

020 1CYC Fully charged ©
ICYC5E AT

021 1CYC Fully charged 0
ICYCSE 4T

022 1CYC Fully charged o
25CYCIE 4 AHL

023 25CYC Fully charged o
26CYCHE AR

024 25CYC Fully charged o
25CYCHEA fE

025 25CYC Fully charged O
23CYCoE A

026 25CYC Fully charged P

U:F%El This space intentionally left blank

&ix: DR FARK O-RAR. REXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 AR A B & AR Ciigiilh o A
No. Name of Test Items Forced discharge
oy Bk & EHIE
Sample No. Sample Status Other Event
027 1cYC 1FCJ1C 1%%&%&@(1 0
028 1CYC 1F(;JY1C1;E {zi}iﬁfc?liarged 0
029 1CYC Pl i?{giffc?al'ged 0
030 icye 1151}{51}}%? fc?arged 0
031 1CYC giﬂ%?%i%{c?arged 0
032 1CYC llscflcl?j%ijfcfl?arged o
033 1CYC ll?lﬁ?ﬁ%c?atgcd o
034 1CYC llg};ﬁ?%iﬁfcf‘argud 0
035 1070 llf:t}rl(:]f;%lfifargca 0
036 1CYC letlYﬁ?fi?c?arged 0
037 25cvc2?=?fli€%iﬁ§cfarged 0
038 25CYC2 SI*E:llchz;Eﬁiﬁfc}}irged o
039 25CYC25FC§1C1?{§:ib§;?arged 0
040 J5cve Tt 1%%?30?@@@ 0
041 2SCYC:2E;~%C ly.?%}iﬁsicfarged O
042 ZSCYCZSFCJICI%%iE:cfarged 0
043 25CYc25Fcflc fﬁiﬁfcfarged 0
044 zscyczicff 1%%i¥c?arged 0
045 25CYC25§51C1;;6%iﬁ§cfarged 0
046 25CYC2§£:1CI§E%173§CEE‘arged 0

&ix: D-FRAR PR K O-RMAR. ARK.
Note; D-Disassembly F-Fire O-No Disassembly & No Fire.
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